orid

=

Revision #02
Starting Ser. #121HCD6001 HSMFG0920 PART #82875

HC7116
RAKE

AR T W

%ﬂ'*'“r"ﬁl‘!l'!t'lﬂ" 0,-& -

""""'“:3"'

9

Manufactured by

H&S MANUFACTURING CO., INC.

2608 S. HUME AVE. MARSHFIELD, WI 54449
(715) 387-3414 | hsmfgco.com




CONTENTS

Instructions for Ordering Parts . . . ... .. . e 1
Figure 1 - Front Pole and Components. . . ... ... . i e e e e 2-3
Figure 2 - Transport Lock and Components. . . ... . i i 4-5
Figure 3-Center Pole and Slider. . . . ... ... . . e 6-7
Figure 4 - Main Frame Rearand Uprights . . . ... .. ... . 8-9
Figure 5-Tandems and Tires. . . ... .. o i e e 10-11
Figure 6 - Linkage Arms and Components. . ....... ... ... 12-13
Figure 7 - Main Rake Beam Arm RH and Components . . . ........ ... ... ... ... ........ 14-15
Figure 8 - Main Rake Beam Arm LH and Components. . ............................. 16-17
Figure 9 - Front Caster and Components. . . . ... . . . . i 18-19
Figure 10 - Rake Wheel Components. . . . ... ... . i i 20-21
Figure 11 - Hydraulics and Components. . . ........ ... .. . . . i 22-23
Figure 12 - Open Cylinder. . . ... ... e e 24-25
Figure 13 - Lift Cylinder . . ... ... . 26-27
Figure 14 - Optional Hydraulic Rear Opening Cylinder. . .. ............. ... ... ... ....... 28-29
Figure 15 -2 Wheel Extension Option . . . ... ... .. . . . . . e 30-31
Figure 16 - Caster and Component Options. . . . ... ... .. ... . i 32-33
Figure 17 - Optional 2 - Point Hitch. . . . . ... .. . .. 34-35
Figure 18 - Optional Interrupter 8000 Corn Stalk Breaker . . .. ........................ 36-37

Parts NOTES . . . . oo 38



INSTRUCTIONS FOR ORDERING PARTS

All service parts should be ordered through your authorized H&S dealer. He will be able to give
you faster service if you will provide them with the following:

1. Model & Serial Number - Both can be located on the left side of the rear frame.
2. All references to left or right apply to the machine as viewed from the rear.
3. Parts should not be ordered from illustration only. Please order complete part number.
4. |If your dealer has to order parts - give shipping instructions:
VIA truck - large pieces (please specify local truck lines)

VIA United Parcel Service (include full address)

H&S MFG. CO. INC.

MADCUCTEI DY WIC
| |.""| h o 1 : L ._.'I . /| JF

MOD. NO.

SER. NO . I
DESCR.

PLEASE RECORD NUMBERS FOR YOUR UNIT FOR QUICK REFERENCE

ABOUT IMPROVEMENTS

H&S IS CONTINUALLY STRIVING TO IMPROVE ITS PRODUCTS

We must, therefore, reserve the right to make improvements or changes whenever it becomes practical
to do so, without incurring any obligation to make changes or additions to the equipment previously sold.
-



FIGURE 1
FRONT POLE & COMPONENTS

ml} N




333G RaRIBemvenson -
=

QTyY

NSPROAJWOODD2BANA a2 aaaa

FIGURE 1

FRONT POLE & COMPONENTS

PART#

80997B
81030
81039
60269

S522

HD83
BFR753A
87599
58297
58298
12N117
56563
TS118
56568
YBFB08075
YBFB24200
YBHH16184
YNFG08010
YNFG16003
YNFG24006
YPHR02010

DESCRIPTION

FRONT POLE, W/DECALS
HITCH

LINKAGE SLIDER, FRONT
HOSE HOLDER

MANUAL HOLDER

HITCH CLEVIS

JACK

HITCH PIN

BACK SLIDER ROLLER
SLIDER SPACER

PIN

CLAMP TOP PLATE

LINE CLAMP BLOCK
CLAMP BOLT 5/16 x 1-3/8
BOLT FLANGE, 1/4 X 3/4 G5
BOLT FLANGE, 3/4 X2 G5
BOLT HEX, 1/2 X 7-1/2 G5
NUT FLANGE, 1/4

NUT FLANGE, 1/2

NUT HEX, TOP LOCK, 3/4
HAIR PIN



FIGURE 2
TRANSPORT LOCK & COMPONENTS




ONO AR WN -

cnmcnm—\mm—\|9|
<

FIGURE 2

TRANSPORT LOCK & COMPONENTS

PART#

86675
86638
86641
YPLY12010
DWM191
YBFB16150
YWFL16005
YNFG16003

DESCRIPTION

TRANSPORT LOCK BRACKET
TRANSPORT LOCK BAR
TRANSPORT LOCK LEVER
LYNCH PIN, 7/16 X 1-3/4
SNAPPER PIN

BOLT FLG, 1/2 X 1-1/2 G5
WASHER FLAT, 1/2

NUT FLG, 1/2



FIGURE 3
CENTER POLE & SLIDER




WWNNNMNRNNNMNRNNNS 2 o s aa —
—\ocooo\107<.n.boom—\owoo\lovcn-boom—\o“’m\‘@m'hw'\’—‘||-|1
=

QTyY

NBEANANSCGO=2BEAN2NMNG2NMNANRAR N2

FIGURE 3

CENTER POLE & SLIDER

PART#

80925B
81056
81192
67416
63408
BFR723
58692
BFR239
BFR241
58297
58298
56568
56570
YBFB08100
YBFB16550
YBFB20200
YBFB24200
YBHH16182
YBHH16184
YBFB10002
YNFG08010
YNFG16003
YNFG20005
YNFG24006
BFR240
G89
YPCT05005
56563
56565
56624
TS118

DESCRIPTION

REAR POLE W/DECALS
BACK LINKAGE SLIDER
WIDTH ADJUSTMENT STOP
WIDTH ADJUSTMENT BAR
SMV BRACKET

SMV SIGN

SPACER

SLEEVE LOCK ADJUSTMENT
ADJUSTMENT HANDLE
SLIDER ROLLER BACK
SLIDER SPACER

CLAMP BOLT, 5/16 X 1-3/8
CLAMP BOLT, 1/4 X 1-1/4
BOLT FLANGE, 1/4 X1 G5
BOLT FLANGE, 1/2 X 5-1/2 G5
BOLT FLANGE, 5/8 X2 G5
BOLT FLANGE, 3/4 X2 G5
BOLT HEX, 1/2 X 8 G5

BOLT HEX, 1/2 X 7-1/2 G5
BOLT FLANGE, 5/16 X 1/2 G5
NUT FLANGE, 1/4

NUT FLANGE, 1/2

NUT FLANGE, 5/8 LKTL

NUT HEX FLANGE TOP LOCK, 3/4
SPRING

STRAIGHT ZERK, 1/4-28 X 90
COTTERPIN, 5/32 X 1
CLAMP PLATE

CLAMP COVER

HOSE CLAMP

CLAMP BLOCK



FIGURE 4
MAIN FRAME REAR & UPRIGHTS

— P
.iE ) } R

0

A\ 1DV )
IL%}__* ﬂ)').':h . .‘f.'. — R — Ill'n, ﬂ-.

o7

(=)




RS N N (L (U (. L . N :
\,@mhw,\,_\ocooo\loumhwm—\|m
=

FIGURE 4
MAIN FRAME REAR & UPRIGHTS

PART# DESCRIPTION

82678B REAR FRAME

82675B UPRIGHT RH

82684B UPRIGHT LH

89124 CYLINDER LINK

HD8 CAM ARM

T138 RATCHET JACK W/HANDLE
56563 CLAMP PLATE TOP

CHM278 TWO LINE CLAMP BLOCK, 3/8
T143 HYDRAULIC CYLINDER PIN
53371 CYLINDER PIN

YPCTO08010 COTTERPIN, 1/4 X 2-1/2

G89 STAIGHT ZERK, 1/4-28 X 90
56568 CLAMP BOLT 5/16 x 1-3/8
YBFB24200 BOLT FLANGE, 3/4 X2 G5
YNFG24006 NUT HEX FLANGE, TOP LOCK, 3/4
70877 SHIM

BFR229 SHIM



FIGURE 5
TANDEMS & TIRES

-10-



ITEM QTY PART#

1 1 89117

* 1 89095

2 2 89106

3 4 FR55

4 4 12N17

5 4 12N18

6 4 12N19

7 4 17G144

8 4 17G145

9 4 17G146

10 4 58401

11 4 HD200

12 4 YNSL28005
13 4 YBFB12300
14 48 YBSD16005
15 6 YNFG12006
16 48 YNWL16005
17 4 YPCT05010
18 2 YBFB12300
19 4 12N24

20 4 85423

21 4 RG101

*MEANS NOT SHOWN

FIGURE 5

TANDEMS & TIRES

DESCRIPTION

OSCILLATING TANDEM RH
OSCILLATING TANDEM LH
AXLE PIN

SPINDLE

HUB

TAPER BEARING

INNER RACE

HUB CAP

ROLLER BEARING

OUTER RACE

HUB

ROAD WHEEL SPINDLE WASHER
NUT SLOT, 7/8 G2

BOLT FLANGE, 3/8 X 3 G5
BOLT STUD, 1/2 X 1-7/8 G5
NUT FLANGE, 3/8

NUT WHEEL, 1/2 G5
COTTER PIN, 5/32 X 1-1/2
BOLT FLANGE, 3/8 X 3 G5
WHEEL, 15X 8
IF240/80R15IMP TIRE MTD ON 15X8 OFF-WHITE WHEEL
HUB W/RACES AND STUDS

-11-



FIGURE 6
LINKAGE ARMS & COMPONENTS

['?IJ;:— —an.

S—

oy



B T T T S Nt N W N :
OO\IO)U'ILOJI\)—\OQOO\IG’O'AOON_‘|E

—\I\)MNLI\)GI\)NSMI\)I\)I\)I\)—\—\—\B

FIGURE 6

LINKAGE ARMS & COMPONENTS

PART#

82241B1
82216
82286
BFR458
BFR476
BFR461
BFR479
RG21
YBFB20200
YBHH32015
YBHH32025
YNFG20005
YNSL40005
YNTL32005
YPCT05010
YPCTO05035
YPCT06020
82241B2

DESCRIPTION

LINKAGE W/DECAL, BACK LH
LINKAGE, FRONT RH
LINKAGE, FRON LH

LINKAGE FRONT

LINKAGE YOKE, BACK

RAKE BEAM ARM PIN

PIVOT YOKE SHAFT PIN
ZERK

BOLT FLANGE, 5/8 X 2 G5
BOLT HEX, 1 X4 G5

BOLT HEX, 1 X6 G5

NUT FLANGE, 5/8

NUT SLOT, 1-1/2 G2

NUT HEX, 1 LKTL

COTTER PIN, 5/32 X 1-1/2
COTTER PIN, 5/32 X 2-1/2
COTTERPIN, 3/16 X 2
LINKAGE W/DECAL, BACK RH

13-



FIGURE 7
MAIN RAKE BEAM ARM RH & COMPONENTS

n\,l % L “-}}ﬂ- :r._.-' JJI_,..

o™ =
—I

(24

-14-

16



ITEM

NNNNMNDNA A A A A aa -
RONQOOINOTRWNAQOOINDO R~ WN =

FIGURE 7

MAIN RAKE BEAM ARM RH & COMPONENTS

QTyY

Ahamwml\)A_\_\_\_\_\_\

-
»

A A A AaAaaaaNDd

PART#

82697B1
82290B
81151

81286
HD175
FR10

64103
RG132
56566
69113
YPHR08040
YBFB08300
YBFB20200
YBHH12090
YNFGO08010
YNFG20005
YNTL12005
DWM133
YBFB08005
MS26
YBFB12250
YNFG12006
YWFL12005
81149

DESCRIPTION

RAKE BEAM W/DECAL RH
STANDOFF BEAM W/DECAL RH
LIFTING PIPE RH

RAKE ARM LOCK-UP SHAFT
LIFTING PIPE COLLAR

U JOINT PIN

RAKE PRESSURE HANDLE
BUSHING

HOSE CLAMP COVER

HOSE CLAMP CUSION

HAIR PIN

BOLT FLANGE, 1/4 X 3 G5
BOLT FLANGE, 5/8 X 2 G5
BOLT HEX, 3/8 X 2-1/2 G5
NUT FLANGE, 1/4

NUT FLANGE, 5/8

NUT HEX, 3/8

1/8 PIPE - 45 DEGREE ZERK
BOLT FLANGE, 1/4 X 1/2 G5
SHORT SHANK ZERK (STRAIGHT)
BOLT FLANGE, 3/8 X 2-1/2 G5
NUT FLANGE, 3/8

WASHER FLAT, 3/8

LIFTING PIPE CYL MOUNT RH

-15-



21 1,'3-

FIGURE 8
MAIN RAKE BEAM ARM LH & COMPONENTS

12

16
-

-16-

a7



NDMNMNMNDNN A AAA A A A A A A :|
Q)I\)—\O@OO\IOCD-PQJN—\O@OO\‘O)G":‘("N_\||'|1
=

FIGURE 8

MAIN RAKE BEAM ARM LH & COMPONENTS

3

_\_b_\sl\)oaool\)_\_\_\_\A_\

—_
_\_\_\_\4_\.5_\07

PART#

82687B
82292B
81151
81286
64103

FR10
RG132
56566
69113
YPHR08040
YBFB08300
YBFB12250
YBFB20200
YBHH12090
YNFG08010
YNFG12006
YNFG20005
YNTL12005
YWFL12005
DWM133
YBFB08005
MS26
81314

DESCRIPTION

RAKE BEAM W/DECAL LH
STANDOFF BEAM W/DECAL LH
LIFTING PIPE RH

RAKE ARM LOCK-UP SHAFT
RAKE PRESSURE HANDLE

U JOINT PIN

BUSHING

HOSE CLAMP COVER

HOSE CLAMP CUSION

HAIR PIN, 1/4 X 5

BOLT FLANGE, 1/4 X 3 G5
BOLT FLANGE, 3/8 X 2-1/2 G5
BOLT FLANGE, 5/8 X2 G5
BOLT HEX, 3/8 X 2-1/2 G5
NUT FLANGE, 1/4

NUT FLANGE, 3/8

NUT FLANGE, 5/8

NUT HEX, 3/8

WASHER FLAT, 3/8

1/8 PIPE - 45 DEGREE ZERK
BOLT FLANGE, 1/4 X 1/2 G5
SHORT SHANK ZERK (STRAIGHT)
LIFTING PIPE CYL MOUNT LH

-17-



FIGURE 9
FRONT CASTER & COMPONENTS

@ 1{6

E‘*@DE@
R




=
WRNRNNNMNNNMNNRNMRNN- 2 8y 3
OOV RN ORIV RONRO®NOORAWN *—‘|E

QTy

A A DNODMNMNOPRERAN A, AN, A a N,

FIGURE 9

FRONT CASTER & COMPONENTS

PART#

81647
81646
86838
81194
86835
81223
RG101
WM210
12N17
12N18
12N19
17G144
17G145
17G146
58401
HD200
RG24

RG26
YNSL28005
85423
YBCR12080
YBFB10350
YBFB16175
YBSD16005
YNFG12006
YPCT04020
YNWL16005
YNFG16005
YNFG10005
G89
YPCT05010

*MEANS NOT SHOWN

DESCRIPTION

CASTER RH

CASTER LH

CASTER MOUNT

BRAKE PINCHER PLATE TOP
TOP BRAKE PINCHER PLATE
BRAKE DISK

HUB W/RACES

SPRING

HUB

TAPER BEARING

INNER RACE

HUB CAP

TAPER BEARING

OUTER RACE

HUB

WASHER

BRONZE THRUST WASHER
BUSHING

NUT SLOT, 7/8 G2
IF240/80R15IMP TIRE MTD ON 15X8 OFF-WHITE WHEEL
BOLT CARRIAGE, 3/8 X 3-1/4, G5
BOLT FLANGE, 5/16 X 3-1/2 G8
BOLT FLANGE, 1/2 X 1-3/4 G5
BOLT STUD, 1/2 X 1-7/8 G5
NUT FLANGE, 3/8

COTTER PIN, 1/8 X 3/4

NUT WHEEL, 1/2 G5

NUT FLANGE, 1/2 LKTL

NUT FLANGE, 5/16
STRAIGHT ZERK, 1/4-28 X 90
COTTER PIN, 5/32 X 1-1/2

-19-



FIGURE 10
RAKE WHEEL & COMPONENTS

-20-



NRNRNNNMRNRNNN=S 2 8 s s =
*OO\IO)O'I-wa—\OLOOO\ICDm-wa\)—\OQOOO\'@U'LwN—‘||11
=

QTy

O aNNNN2AaNRARANA A

— —
o N O

-
o N

[EQUEGNENEE S e ))

FIGURE 10

RAKE WHEEL & COMPONENTS

PART#

81271
HD126
HD125
17G144
3G18
HD122
HD124
HD157
HD158
YNHX24005
YNSL28005
YWFL28010
YWSI124005
84181
YBFB12125
YBFB12225
YBHH08100
YBHH12035
YWFL08005
YWFL12005
YWLO12005
YNFG12006
YNHX12005
YNTLO8005
YPCT05010
HD117
HD118
HD204
HD203

DESCRIPTION

RAKE ARM

RAKE WHEEL SPINDLE
PIVOT SPINDLE

HUB CAP

RACE

TAPER BEARING

SEAL

PIVOT WASHER

SPINDLE WASHER

NUT HEX, 3/4

NUT SLOT, 7/8 G2

WASHER FLAT, 7/8

WASHER LOCK STAR, 3/4
SPRING, COMPLETE

BOLT FLANGE, 3/8 X 1-1/4 G5
BOLT FLANGE, 3/8 X 2-1/4 G5
BOLT HEX, 1/4 X 3/4 G5

BOLT HEX, 3/8 X 1-1/4 G5
WASHER FLAT, 1/4

WASHER FLAT, 3/8
WASHER LOCK, 3/8

NUT FLANGE, 3/8

NUT HEX, 3/8

NUT HEX, 1/4

COTTER PIN, 5/32 X 1-1/2
RAKE WHEEL

POLY

COMPLETE RAKE WHEEL RH
COMPLETE RAKE WHEEL LH

-21-



FIGURE 11
HYDRAULICS & COMPONENTS

20

'
&

L




NMNMNMNMNNNAA A A A A A :|
*hoom—\ocooo\lovm.boom—\o@m\‘CDU"-PQ’N—\||-|-|
=

QTyY

PO ANENBAEABENNONN_AN_AO BN

_
oo 0o oo

R Nl

FIGURE 11

HYDRAULICS & COMPONENTS

PART#

89075
82298
71386
81290
58145
81311
CHM268
GM17
HD187
X94
81231
67148
81229
81322
BFR634
T143
YPHR02020
YPCT06020
56563
56568
TS118
81322
56624
56565
TFM83

DESCRIPTION

HYDRAULIC TUBE
HYDRAULIC HARDLINE
HYDRAULIC CYLINDER
HYDRAULIC CYLINDER
ORIFICE, .078

FITTING, 8 JIC, 8 JIC, 8 JIC, STL
ELBOW

ADAPTER

SPACER, 3/4 X 1
SPACER

HYDRAULIC HOSE
QUICK COUPLER TIP
HYDRAULIC HOSE
HYDRAULIC HOSE
CYLINDER PIN
CYLINDER PIN

HAIR PIN, #23-10
COTTERPIN, 3/16 X 2
CLAMP TOP PLATE
CLAMP BOLT, 5/16 X 1-3/8
LINE CLAMP BLOCK
HOSE

HOSE CLAMP CUSION
CLAMP COVER

90 DEGREE ELBOW

-23-



FIGURE 12
OPEN CYLINDER

-24-



FIGURE 12
OPEN CYLINDER

ITEM QTY PART# DESCRIPTION
1 1 23N150A ROD CLEVIS
2 1 56181 PISTON
3 1 60626 ROD
4 1 60627 CYLINDER TUBE
5 1 71387 CLEVIS CAP
6 1 71388 ROD CAP
7 1 23N148 PISTON NUT
8 1 71261 PLUG, #6 ORB
9 4 BFR656 TIE ROD
10 8 YNHX12006 NUT HEX, 3/8 G2
11 1 YSS012015 SCREW SET, SOCKET, 3/8 X 3/8
12 1 58687 SEAL KIT
* 1 71386 CYLINDER

*MEANS NOT SHOWN

_25-



&

10

-26-

12



FIGURE 13
LIFT CYLINDER

ITEM QTY PART# DESCRIPTION
1 1 56451 CYLINDER TUBE
2 1 23N150A ROD CLEVIS
3 1 66932 CLEVIS CAP
4 1 66934 ROD CAP
5 1 56450 CYLINDER ROD
6 4 56450 CYLINDER TIE ROD
7 1 23N148 PISTON NUT
8 1 56180 PISTON
9 1 SD270 HOLLOW HEX PLUG
10 8 YNHX12006 NUT HEX, 3/8 G2
11 1 YSS012015 SCREW SET, SOCKET, 3/8 X 3/8
12 1 56187 SEAL KIT
* 1 81290 CYLINDER

*MEANS NOT SHOWN

-27-



FIGURE 14

OPTIONAL HYDRAULIC REAR OPENING CYLINDER

_28-



FIGURE 14

OPTIONAL HYDRAULIC REAR OPENING CYLINDE

PART#

71743

T143
YPHRO02020
CHM268
58142
71760
56188
67148
*MEANS NOT SHOWN

|:|
M
=
I\)AI\)—\I\)LI\)—\|9

<

DESCRIPTION

CYLINDER

HYDRAULIC CYLINDER PIN
HAIR PIN

ELBOW

FITTING

HYDRAULIC HOSE

SEAL KIT

QUICK COUPLER TIP

-29-



FIGURE 15
2 WHEEL EXTENSION OPTION

]
~
rd

-30-



FIGURE 15

2 WHEEL EXTENSION OPTION

ITEM QTY PART#

1 1 82836

2 1 82846

3 1 82825

4 1 82822

5 1 81271

6 1 82833

7 1 82834

8 1 HD126

9 2 17G144

10 4 3G18

11 4 HD122

12 2 HD124

13 1 HD125

14 1 HD157

15 1 HD158

16 2 YNHX24005
17 2 YNSL28005
18 2 YWFL28010
19 2 YWSI24005
20 1 HD118
21 1 HD117
22 1 58710
23 1 FR58
24 1 8771
25 1 56568
26 1 YBFB08100
27 2 YBFB12125
28 1 YBFB12200
29 1 YBFB12225
30 1 YBFB20200
31 1 YBFB24200
32 1 YBHH12035
33 1 YBFB08300
34 2 YNFG08005
35 4 YNFG12006
36 1 YNFG20005
37 1 YNFG24006
38 2 YPCT05010
39 3 YWFL12005
40 1 56563
41 1 56566
42 1 69113
43 1 CHM278
44 1 82849

* 1 HD204

* 1 HD203

*MEANS NOT SHOWN

DESCRIPTION

POLE, FRONT

ROPE BRACKET

EXTENTION RH

EXTENTION LH

RAKE ARM

LIFTING PIPE

EXTENTION PIN

RAKE WHEEL SPINDLE

HUB CAP

RACE

TAPER BEARING

SEAL

PIVOT SPINDLE

PIVOT WASHER

SPINDLE WASHER

NUT HEX, 3/4

NUT SLOT, 7/8 G2

WASHER FLAT, 7/8

WASHER LOCK, 3/4

POLY

RAKE WHEEL

TOOTH, DOUBLE RUBBER
CHAIN (15 LINKS)

RAKE WHEEL SPRING
CLAMP BOLT 5/16 x 1-3/8
BOLT FLANGE, 1/4 X1 G5
BOLT FLANGE, 3/8 X 1-1/4 G5
BOLT FLANGE, 3/8 X 2 G5
BOLT FLANGE, 3/8 X 2-1/4 G5
BOLT FLANGE, 5/8 X2 G5
BOLT FLANGE, 3/4 X2 G5
BOLT FLANGE, 3/8 X 1-1/4 G5
BOLT FLANGE, 1/4 X 3 G5
NUT FLANGE, 1/4

NUT FLANGE, 3/8

NUT FLANGE, 5/8

NUT HEX TOP LOCK, 3/4
COTTER PIN 5/32 X 1-1/2
WASHER FLAT, 3/8

CLAMP TOP PLATE

S5 HOSE CLAMP COVER
HOSE CLAMP CUSION

HOSE CLAMP

HYDRAULIC HOSE

RAKE WHEEL, COMPLETE RH
RAKE WHEEL, COMPLETE LH

-31-



FIGURE 16
CASTER AND COMPONENT OPTIONS

24
(7)
N~ ~q.
@ |
O
B —

-32-



FIGURE 16

CASTER AND COMPONENT OPTIONS

ITEM QTY PART#
1 1 81647
* 1 81646
2 1 86838
3 1 86835
4 1 81198
5 1 81223
6 1 RG101
7 2 WM210
8 1 12N17
9 1 12N18
10 1 12N19
11 1 17G144
12 1 17G145
13 1 17G146
14 1 58401
15 1 HD200
16 1 RG24
17 2 RG26
18 1 YNSL28005
19 1 85423
20 2 YBCR12080
21 1 YBFB10350
22 4 YBFB16175
23 6 YBSD16005
24 2 YNFG12006
25 2 YPCT04020
26 6 YNWL16005
27 4 YNFG16005
28 1 YNFG10005
29 1 G89
30 1 YPCT05010

*MEANS NOT SHOWN

DESCRIPTION

CASTER RH

CASTER LH

CASTER MOUNT

BRAKE PINCHER PLATE TOP
TOP BRAKE PINCHER PLATE
BRAKE DISK

HUB W/RACES

SPRING

HUB

TAPER BEARING

INNER RACE

HUB CAP

TAPER BEARING

OUTER RACE

HUB

WASHER

BRONZE THRUST WASHER
BUSHING

NUT SLOT, 7/8 G2
IF240/80R15IMP TIRE MTD ON 15X8 OFF-WHITE WHEEL
BOLT CARRIAGE, 3/8 X 3-1/4, G5
BOLT FLANGE, 5/16 X 3-1/2 G8
BOLT FLANGE, 1/2 X 1-3/4 G5
BOLT STUD, 1/2 X 1-7/8 G5
NUT FLANGE, 3/8

COTTER PIN, 1/8 X 3/4

NUT WHEEL, 1/2 G5

NUT FLANGE, 1/2 LKTL

NUT FLANGE, 5/16
STRAIGHT ZERK, 1/4-28 X 90
COTTERPIN, 5/32 X 1-1/2

-33-



FIGURE 17
OPTIONAL 2-POINT HITCH

@
]
8®
a
= —
& o
. o4
o o
=l !.!".
- =
= -~
f r~
o .
o = - Q
& z =
&
=] L
. S - ’
N (S
w - o ) 4 c:}
[ an - g
= f ! Q:' -
1 -,
- ! ) {' v
w bz
B
2 2
.I' "
Q 0) )
% AN
P =
o od
-
o =
-

-34-

16



NMNN - A v v |
N2OQOWO NN OONOOR~WN =M
=

FIGURE 17
OPTIONAL 2-POINT HITCH

QTY PART# DESCRIPTION
1 86710 HITCH PIVOT
1 86718 HITCH HINGE
1 86701 TWO POINT HITCH
1 86715 HITCH PIVOT PIN, LONG
1 86705 HITCH PIVOT PIN, SHORT
2 PTMWEGS HITCH PIN
2 PTMTUS6 CAT 3 ADAPTER TUBE
1 RG26 BUSHING, STEEL, 2.015” ID X 2.25" OD X 2.00" LONG
1 72652 BRONZE BUSHING
1 YBFB24200 BOLT FLG, 3/4 X 2.00 G5
2 YBHH12125 BOLT, 3/8-16 X 3 GR 5 FULL THREAD
1 YWFL24005 WASHER, FLAT, 3/4 USS
1 YNFG24006 NUT, FLG, 3/4-10, LKTL, G, ZC
2 YNTL12005 NUT, HEX, 3/8-16, LKTL, C, ZC
2 G89 STRAIGHT ZERK 1/4-28X90
2 DWM324 SNAPPER PIN
1 89390 HYDRAULIC HOSE, 6, 18
1 86620 AUTO LATCH HOOK
1 83394 HOOK WEAR PLATE
4 YBFB16225 BOLT FLANGE, 1/2 X 2-1/4 G5
4 YBFB16175 BOLT FLANGE, 1/2 X 1-3/4 G5
8 YNFG16003 NUT FLANGE, 1/2

-35-



(14)

A 3

FIGURE 18

%
1

14

16

-36-




aag;gjgwm\lmmhwm—\ﬁ
=

FIGURE 18
OPTIONAL CORN STALK BREAKER

QTY PART# DESCRIPTION
1 86285 STALKER ARM
1 86286 LOCK MOUNT
1 86287 LOCK TOP PLATE
1 86284 MOUNT WELDMENT
1 86252 MOUNT PLATE
1 10ERASO1 ARM SLIDER PIN ASSEMBLY
3 LW237 CYLINDER PIN
1 55999 CYLINDER, 2 X 8 3000 PSI
4 YPCT06005 COTTERPIN, 3/16 X 1-1/2
2 YPCT05010 COTTER PIN 5/32" X 1-1/2”
8 16SV136 WASH FLAT, 1.75 X 1.02 X 0.13 ZC
2 CHM164 FITTING, 90, 6JIC X 3/8NPT
2 63336 FITTING, TEE, 8JIC X 8JIC X 8JIC
2 88301 HYDRAULIC HOSE, 8, 72 IN
10 YBFB12300 BOLT FLANGE, 3/8 X 3 G5
10 YNFG12006 NUT FLANGE, 3/8 GF

_37-



PARTS NOTES

-38-



CHANGE NOTES

1. Added new transport lock to Fig 2.

2. Added optional 2-point hitch to Fig 17.

3. Washer change Fig 10 and Fig 15

4. Fig 1 - Replace PN BFR450 with PN 87599

5. Fig 11 - Item 1 Replace PN 82297 with 89075. Change Qty of Item 2 and 8

6. Fig 4 - Replaced FR9 with 89124

7. Fig 5 - Added new image Replace 58299 with 89117, replace 58300 with 89005, replace
YPEX12023 with YNFG12006

8. Added Figure 18 - Optional Corn Stalk Breaker

9. Figure 17 Changed image and updated items 17 - 22



H&S MFG. CO.

products approved
for the
FEMA
SEAL OF QUALITY






